EPA-600/1-78-019
March 1978 Environmental Health Effects Research Series




RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development, U.S. Environmental
Protection Agency, have been grouped into nine series. These nine broad cate-
gories were established to facilitate further development and application of en-
vironmental technology. Elimination of traditional grouping was consciously
planned to foster technology transfer and a maximum interface in related fields.
The nine series are:

Environmental Health Effects Research

Environmental Protection Technology

Ecological Research

Environmental Monitoring

Socioeconomic Environmental Studies

Scientific and Technical Assessment Reports (STAR)
[...]
(280). Suspended solids are removed by a variety of mecha-
nisms: straining, impingement, settling, and adhesion. The
treatment efficiency of the process is influenced by:

@ The concentration and characteristics of the wastewater
solids (particle-size distribution, surface character-
istics, organic versus inorganic, etc.);

@ The characteristics of the filter media and filtering
aids used (particle-size distribution, surface charac-
teristics, etc.);

@ The design and operation of the filter.

Since wastewater flow rate and solids content are variable, and
processes upstream of filtration may vary in performance, the
efficiency of filtration may also be expected to vary. For
this reason, values presented in the following discussion
should be considered as merely indicative of the range of
achievable removals.

49



Contaminant

Reference Number

TABLE 29. LITERATURE REVIEWED PERTAINING TO FILTRATION

Water Quality Parameters

Ammonia

BOD

coD

Chlorides
Cyanides
Fluorides
Nitrates

0il & grease
Phosphates
Suspended solids
Total dissolved
solids

Total organic
carbon

Other (general)
Elemental Contaminants

Arsenic

Barium

Boron

Cadmium

Chromium

Copper

Iron

21, 287, 438, 615, 706

64, 166, 348, 377, 438, 611, 615,

706
64, 377, 438, 611, 615
62, 438, 506, 611, 638
506
506

‘202, 438, 611, 638

506
59, 64, 166, 335, 438, 615, 649

19, 59, 233, 280, 335, 377, 615, 638, 649,

670, 706
506

62, 64, 615

203, 280, 318

506, 576

506

506

18, 19, 391, 506, 507, 714

18, 19, 391, 506, 714

18, 19, 348, 506, 507, 611, 714
18, 506, 611, 714

50

649,



TABLE 29 (continued)

Contaminant

Reference Number

Lead
Manganese
Mercury
Nickel
Selenium
Zinc
Other

Synthetic/Organic
Contaminants

Biological Contaminants
Bacteria
Coliforms

Coxsackie virus
(A & B)

ECHO virus
Hepatitis virus
Parasitic worms
Polio virus
Salmonella
Shigella

Vibrio cho]eraq

Virus

Other

506, 507, 714

18, 325, 506, 611, 714

506

18, 506, 507

18, 391, 506

18, 348, 506, 507, 611, 714
18, 506

506, 691

88, 176
55, 243, 305, 313
49, 88

560

243

88, 678

56, 81, 88, 118, 547, 560, 601
88

88

88, 219

14, 49, 50, 80, 82, 88, 139, 176, 233,
242, 259, 305, 487, 574, 608

81, 88

51



WATER QUALITY PARAMETERS

In general, the best effluent quality achievable by plain
filtration of secondary effluent is about 5 to 10 mg/2 for sus-
pended solids and BOD. The suspended solids content of
secondary effluent was reduced to 5 mg with both rapid sand and
mixed media filters, employed respectively at a treatment and a
pilot plant. Complete removal, however, could not be effected.
If further reduction is desired, chemical coagulation must
precede filtration (233, 280).

Two studies (615) indicated that essentially
complete suspended solids removal was accomplished at both a
pilot facility and a major treatment plant when filtration was
preceded by chemical treatment of secondary effluent. Filter
effluent contained 3 mg/2 BOD and 25 mg/£ COD. Chemical clari-
fier effluent contained 0.7 mg/£ total phosphorus; after fil-
tration, this phosphorus content was reduced to 0.1 ma/L . At
the pilot facility, the filter effluent contained 17.6 mg/ L
COD, 9 mg/¢ total organic carbon (TOC), and no detectable phos-
phorus, compared with filter influent concentrations of 18.1
mg/£ COD, 8.6 mg/& TOGC, and 0.4 mg/& phosphorus.

When chemically treated secondary effluent was applied to
rapid-sand filters, generally 20 to 60 percent of applied BOD
was removed, 30 to 70 percent of phosphate, and 40 to 80 per-
cent of the suspended solids (649 ). These values were ob-
tained using a variety of influent concentrations and chemical
dosages. The results of 30 days continuous operat]on of a
pilot plant practicing filtration preceded by chemical treat-
ment of secondary effluent are summarized in Table 30 (615).

TABLE 30. RESULTS OF ONTARIO, CANADA PILOT PLANT
STUDY INVOLVING FILTRATION PRECEDED BY
CHEMICAL TREATMENT OF SECONDARY EFFLUENT (615 )

‘——————'——*—_-_‘___———_—_
. Raw Seconaary FiTter

Quality Parameter Wastewater Effluent Effluent
Total Organic Carbon 110-165 14-28 4.5-7.5
(mg/2)

BODg (mg/e) 230-400 5-14 2.0-3.0
POy (as POg) 9-21 1.3-3.5 0.4-1.0
Total Nitrogen N 27-51 25-37 20-35
Ammonia N 17-29 21-29 18-29
Suspended Solids (mg/#) 148-268 13-37 3-12

52



Results of a pilot plant study at Cleveland, Ohio - where
chemical coaguiation and settling of raw wastewater was
followed by filtration and granular carbon adsorption - were
reviewed by Culp and Shuckrow (151). On the basis of the data
provided, removals attributable to chemical treatment and fil-
tration can be calculated to be 66 percent of the applied BOD
and 77 percent of the applied COD. A second pilot plant study
reviewed by the authors involved the same treatment scheme.
Removals at this plant due to combined chemical treatment and
filtration can be inferred to range from 77 to 84 percent.

While studying soil filtration, de Vries (166) applied
primary effluent to a sand filter and obtained BOD and phos-
phate removals of nearly 100 percent. Phosphate removals were
attributed to the natural coatings of Fe203 and A1203 on sand
grains.

ELEMENTAL CONTAMINANTS

After chemical treatment, filtration to remove residual
particulate matter may provide some additional removal of ele-
mental contaminants. Elemental contaminant removals achieved
by filtration depend primarily upon the extent of suspended
solids removals, with which the various trace elements are
associated. Table 31, compiled from the literature by Argo

and Culp (18) gives results for sand filtration of some
municipal and industrial wastes.

TABLE 31. HEAVY METAL REMOVAL BY SAND FILTRATION
FOLLOWING LIME COAGULATION (18)

‘ Concentration Concentration % Removal
Metal Before Filt. After Treat. pH By Filt.
cd Trace to 8.1 95

0.00075 mg/& 0.00070 7.6 6.6
crtb 0.0503 0.049 7.6 2.6
crt3 2.7 0.63 8.7 77
Cu 0.79 0.32 9.5 59.5
- .5
Fe - 0.1 10.8
1.2 Organic 10.5
Mn - 0.1 10.8
1.1 Organic 10.5
Ni 0.08 0.1 8.7
0.5 9.5
Se .0103 0.00932 11 9.5

53



TABLE 31 (continued)

Concentration Concentration % Removal
Metal Before Filt. After Treat. pH By Filt.
Ag 0.00164 0.00145 11 11.6
Zn 0.97 0.23 8.7 76.3
2.5 9.5

Patterson (506 ) cites evidence from pilot plant studies that
1ittle or no additional removal of arsenic was afforded by fil-
tration of chemically treated municipal wastewater.

BIOLOGICAL CONTAMINANTS

Several investigations have been reported concerning the
removal of viruses by sand filtration. It has been shown that
insignificant virus removal is achieved by rapid filtration
through clean sand (14, 49). However, virus removal efficiency
will be increased by impregnation of the filter medium with
coagulated floc, the presence of organic matter trapped in the
sand, chemical flocculation prior to filtration, or a decrease
in the filtration rate. The addition of iron salts prior to
filtration has resulted in significantly higher coliform reduc-
tions, as discussed by Hunter et al. (313). Simitarly,

Robeck et al. (547 ) noted that if a low dose of alum was fed to
a rapid coal and sand filter just ahead of filtration, more
than 98 percent of polio virus Type I' could be removed. If the
dosage was increased and conventional flocculators and settling
were used, removal was increased to over 99 percent. The
authors also noted a general trend toward better removal of
polio virus I with slower filtration rates although their data
were generally erratic. At slow sand filter rates (0.6 to 1.2
£/min/m2), removal ranged from 50 percent to about 98 percent.
At rapid filtration rates (38 to 76 £/min/m2), virus removals
ranged from about 10 to 70 percent. Similarly, research exam-
ined by Berg (49) showed that filtration through sand at 7.5 2/
min/m2 removed 99 percent of the coxsackie virus A5 while fil-
tration at 75 £/min/m¢ removed only about 10 percent of the
virus.

Brown et al. (81 ) reported 70 to 90 percent removals of
low concentrations of either bacteriophage T2 or polio virus
Type I by filtration through uncoated diatomaceous earth.
However, no significant virus removals by uncoated diatomaceous
earth were achieved in a laboratory study by Amirhor and
Engelbrecht (14). With polyelectrolyte-coated filter media,
removals greater than 99 percent were consistently achieved.

54



In laboratory tests by Berg et al. (56), from 82 to
greater than 99.8 percent of polio virus I was removed from
chemically treated effluent by rapid sand filtration. The
results of these tests are given in Table 32 .

TABLE 32 . REMOVAL OF POLIOVIRUS I FROM
Ca(OH)2 FLOCCULATED EFFLUENT,BY RAPID
SAND FILTRATION™
AS MEASURED BY MEMBRANE FILTER RECOVERY OF VIRUS (56 )

M

Virus Concentration pfu/¢

Test No. Virus Removal
percent
Before Sand After Sand
Filtration t+ Filtration
1 2,200 397 82.0
2 15,912 750 95.3
3 1,940 <4 .6 >99.8
4 505 12.5 97.5
5 47 2.8 94 .0

* Filtration rate 2.25 gpm/sq ft through 8 in of sand.
+ Virus concentration in flocculated effluent just prior to
sand filtration.

Laboratory experiments on the removal of nematodes by
rapid sand filtration were conducted by Wei et al. (678 ).
Removal efficiency was about 96 percent when all the nematodes
in the influent were dead or nonmotile. However, most motile
nematodes were able to penetrate the filter bed.

Sand filtration may also provide some removal of amoebic
cysts and ascaris eggs, according to a literature survey by
Bryan (88 ). He did not indicate the levels of removal affor-
ded.

55



TERTIARY TREATMENT: ADSORPTION

INTRODUCTION

Adsorption refers to the removal from water or wastewater
streams of dissolved contaminants by their attraction to and
accumulation on the surface of an adsorbent substance. Activa-
ted carbon is the most widely used adsorbent in municipal
wastewater treatment to remove trace organics. Adsorption
using activated carbon is utilized as a tertiary treatment
step, usually following sand or multimedia filtration.

Carbon adsorption systems generally utilize granular or
powdered activated carbon packed in a column or forming a fil-
ter bed through which wastewater is passed. Three consecutive
steps occur in the adsorption of wastewater contaminants by
activated carbon: (1) the film diffusion phenomenon, or the
transport of the adsorbate through a surface film surrounding
the activated carbon; (2) the diffusion of the adsorbate within
the pores of the activated carbon; and (3) adsorption on the
interior surfaces of the activated carbon.

Carbon adsorption of contaminants has been the topic of
many research projects as shown in the literature surveyed for
this report, tabulated in Table 33.

WATER QUALITY PARAMETERS

Adsorption is most effective for yemoving'refragtory and
other organics from wastewater. This is espec1a11y important
when effiuents of exceptional quality are regu1red (e.g., for
groundwater recharge or other reuse applications). _Adsorption
can be used either as a polishing step or as the major treat-
ment process (676 ). Rizzo and Schade (544 ) and Zanitsch and

Morand ( 712 ) reported that carbon columns alone were capable
‘of about 85 percent removal of BOD from wastewaters entering
the columns. Bishop et al. ( 64, 68) and Zanitsch .and Morand
(712 ) reported 75 to 80 percent TOC removals under the same
conditions. Weber et al. ( 676 ) found that a treatment system
composed of primary settling, ferric chloride coagulation, and
carbon adsorption could remove up to 97 percent of the influent

BOD.

56



TABLE 33. LITERATURE REVIEWED PERTAINING TO ADSORPTION

v e——————e e —————————————————— o
— ————— e —

Contaminant Reference Number

Water Quality Parameters

Ammonia

BOD

cob

Chlorides
Nitrates

0il and grease
Phosphates
Suspended solids
Total dissolved
solids

Total organic

carbon

Other (general)

Elemental Contaminants

Aluminum
Arsenic
Barium
Boron

Cadmium

Chromium

61, 64, 65, 103, 438

61, 64, 65, 84, 92, 103, 151, 167
172, 261, 277, 368, 438, 544, 676,
712

64, 65, 84, 103, 151, 174, 261,
336, 438, 544, 707

62, 438, 494, 598
61, 64, 65, 172, 676
249

13, 61, 64, 65, 92, 103, 172, 232,
438, 676

19, 61, 64, 65, 92, 103, 172, 261,
336, 438, 676

103, 233, 707

61, 62, 64, 65, 68, 167, 277, 518,
544, 587, 676, 712

280, 318

644

419, 644
419, 644
538, 644

18, 19, 315, 370, 372, 419, 549,
644

18, 19, 303, 315, 370, 372, 419,
549, 644

57



TABLE 33 (continued)

Contaminant Reference Number

Elemental Cantaminants

Cobalt 370, 644

Copper 19, 316, 549, 644
Iron 316, 370, 644
Lead 370, 419, 644
Manganese 370, 419, 644
Mercury 370, 394, 419
Nickel 370, 419, 644
Selenium 18, 506, 644

Zinc 316, 419, 644
Other (general) 18, 372

Biocidal Contaminants

Chlorinated

hydrocarbons 373, 570

Dieldrin 278

Herbicides 370, 272, 570

Other (general) 278, 322, 373, 615
Synthetic/Organic 67, 167, 233, 249, 278, 322, 332,
Contaminants 373, 422, 541, 599, 615, 674, 691

Biological Contaminants

Bacteria 154

Coliforms 61

Escherichia coli 140

Polio virus 118, 240, 241, 601, 609

Virus 133, 140, 242, 259, 488, 608, 609

58



There is some disagreement among researchers regarding the
ability of activated carbon to remove nitrogen species from
wastewaters. Bishop et al. (64) reported that carbon adsorption
had 1ittle effect on nitrogen concentrations. On the other hand,
Weber et al. (676) found that their primary settling ferric
chloride coagulation, carbon adsorption system removed 95 per-
cent of the influent nitrate; the reduction was attributed
partly to biological populations growing in the columns.

Weber et al. (676 ) reported that their pilot system also
removed 90 percent of the phosphate in the influent wastewater.
However, much of the research on phosphate adsorption has been
concerned with adsorbents other than carbon. Gangoli and
Thodos ( 232) reported that both F1 Alumina and fly ash were
capable of removing up to 99 percent of influent phosphate
levels. Ames and Dean (13) demonstrated that an alumina column
could treat up to 400 column volumes before reaching the 10
percent phosphorus breakthrough level.

Since color is contributed largely by organic compounds in
water, high color removal levels with adsorption should be pos-
sible. Zanitsch and Morand (712 ) demonstrated 90 percent
color removal. They also noted an 86 percent suspended solids
removal, presumably by filtration.

ELEMENTAL CONTAMINANTS

Not a great deal of literature is available on the removal
of elemental contaminants by carbon adsorption. Such systems
are not specifically designed to remove ionic elemental con-
taminants, but some elementals are incidentally removed. When
the metallic contaminants are in an organometallic complex,
carbon adsorption columns can remove specific species. Litera-
ture from several sources (315, 372 ) reveals that high removals
(95 percent) of cadmium and hexavalent chromium by carbon ad-
sorption are possible. Huang and Wu (303) found that the effi-
ciency of chromium removal increases with decreasing chromium
concentration. While the mechanism of removal is not well
understood, Roersma et al. ( 549 ) were able to describe the
reduction of Cr+6 to Cr*3. The Cr*6 is adsorbed within the
pores of the activated carbon which, in turn, is slowly oxi-
dized to CO0p, reducing the chromium ion.

Activated carbon treatment of a secondary-treated munici-
pal wastewater was found to reduce selenium from 9.32 to 5.85
ppb in a study cited by Patterson ( 506 ). This represents a 37
percent removal efficiency. Patterson cited a second study in
which the selenium removal efficiencies of several advanced
wastewater treatment processes were determined in the treatment
of secondary effluent containing 2.3 ppb selenium. While sand
filtration alone reduced the effluent concentration by 9.5 per-
cent, sand filtration followed by activated carbon treatment

59



provided a cumulative removal of 43.2 percent of the selenium
from the secondary effluent.

Logsden and Symons (394) researched the removal of mercury
by carbon adsorption and found that powdered carbon, in a jar
test, would adsorb both inorganic and methyl forms in excess of
[...]
Several studies have investigated the ability of chemical
coagulation followed by clarification and/or filtration to
remove asbestos from water intended for potable purposes.
Lawrence et al. (375) examined the effectiveness of various
methods: straight filtration, diatomaceous earth filtration,
chemical coagulation.and combinations. The most effective
method involved chemical coagulation with iron salts and poly-
electrolytes followed by filtration, which resulted in hetter
than 99.8 percent removal from water containing 12 x 10
fibers/Z . The optimum ferric chloride dosage was found to
range from 6 to 8 mg/Z ; satisfactory flocs were formed at all
test temperatures. Other reported removal efficiencies were
reported as follows:

% Asbestos Fiber

Treatment Removal
Ferric chloride, polyelectrolyte
coagulation and filtration 99.8
Graded sand filtration only 90
Diatomaceous earth filtration only 96.8

Bentanite clay, polyelectrolyte
coagulation and filtration 99

As a continuation of the above effort, Lawrence and
Zimmermann (374) studied the optimization of alum and polyelectro-
lyte coagulation for asbestos removal. Optimum removals were
obtained with alum concentrations of 30 to 50 mg/2% and poly-
electrolyte values of 0.3 to 0.6 mg/ ¢ . Asbestos removals of
over 99.9 percent were achieved. Rapid coagulation and direct
filtration was also evaluated and the performance found to be
comparable to conventional treatment employing flocculation and
sedimentation. In addition, a survey of turbidities and fiber
concentrations for several municipal water supplies indicated
no correlation between these two parameters.

Shelton and Drewry (575) evaluated the effectiveness of

various coagulants in the removal of COD from a raw surface
water supply. Results are summarized in Table 71.

162



€91

{ABLE 71 . A COMPARISON OF THE EFFECTIVENESS OF THE COAGULANTS TESTED
ON THE RAW SURFACE WATER (575)

Maxi- - Maxi-
Coagulant mum Coagulant mum
con- Turbidity con- CoD Optimum
Coagulant and centration Removal centration Removal Dosage*
Coagulant Aids mg/ L percent mg/ % percent A B
A12(SO4)3 15 96.50 20 43.0 12 14
FeClg 34 94.80 48 73.0 37 32
Fe2(504)3 . nHy0 35 90.50 38 88.50 65 42
Cationic flocculant 0.56 46.0 0.51 26 + 1.5
A12(504)3 + 8 + 8 + 9.2 7.2
Cationic flocculant 0.25 97.4 2.25 49.5 0.25 0.25
AT,(S0,)5 + 10 + 10 + 9 9
~ Nonionic aid 1 0.25 97.4 0.5 59.3 0.4 0.16
A1,(S0,)5 + 10 + 10 + 8.2 {§
Anionic aid 1 0.2 99.65 0.4 97.5 0.4 %
A1,(S04)5 + 9 + 10 + 7.1 %
Anionic aid 2 0.2 98.6 0.2 79.5 0.2 1}
A12(504)3 + 10 + 7+ 6.4 5.4
Nonionic aid 2 0.2 97.20 0.4 85.00 0.4 0.4
A1,(S0,)5 + 10 + 10 + 10 1
Na20A1203 12 98.70 9 86.00 9 ¥

* [soelectric point as indicated by: (A) zeta potential, (B) colloidal titration.
t Isoelectric point was not reached with test dosage.
$ More than one isoelectri¢ point was indicated,



"hey concluaed that aluminum sulfate was the most effective
coagquiant for [£0OD removal. Catignic polvelectrolyte additions

A F R - B I D I TP & AU SO SO gde2 22itar rasyles.

Color 15 caused By numus, tannins, weeds, algae, soluble
wastes, and to a certain extent, metals (632). In itself, color
is not a healtn hazard; however, it signals the presence of dis-
solved organics and metals that may be of some health concern.
The above researchers evaluated color removal in the same inveg-
tigation (575). Ferric chloride was found to perform erratically
at differing dosages. Excellent remevais were achieved at a
35 mg/2. dHut 1% dosages around 35 m3sd and 5C mg/?l, color was
significantly rncreased. A $tudy by Mangravite et. al (414)
showed that wemoyval oF hymis 3044 ‘on2 soyrce 0F color in water
SUDDIF RS 5w ontomaF Nyt an peodyoad ene s5ane n1igh percentage of
removals as the conventional coaqulation/sedimentation technique,
DUL At 3 rate 37 3 ot ') simes faster. Fulton and Bryant (226)
investigated the use o€ a’ym with 18 coagulant aids for color
remeval.  Cotimum alym f95ag2s ranged from 20 *t2 25 mg/2 and
successfully lowered the color concentration to below five stan-
dard units. Tha yse 9F irgn salts. oxidation, adsorption, or
DOtymens 3'eaa souvi noe iIcriaye thys level of removal.

amzress camcirt 7Y aer wgtt cons oredemiaantly) yia Time-
5944 gracigicative seftening is a common practice at many water
Lreatmeat fazi’ities. 3aft water has genarally been considered
senerizial fa thut 1y raauces tne usage of soap and detergents,
tastes better, and reduces scaling and precipitation in pipes
INd wag2- e3tar; < T, SUMmR eIl 5Tyeres, summarized by

. disease, 1.2, people drinking soft
dence of heart disease than those using
ight 2f these results, the overall

rgcess may nave to be reevaluated.

between hardnass and »
watar showed a higher
hard water synplies.

benefrt ¢f ghe syrpen:

£
21y
uces
CERE
Cooper (141) have discovered an apparent inverse relationship
2art
inci
In 1

»

3

Susyenaad 3074ds -emosal from waser supnlies by coated
and uncoated diatomite filter was evaluated by Burns et al. (93).
They found that special polyelectrolyte coatings were useful
for a final polishing filter process, but that these aids were
not as effective as coaventional filter a3ids where large amounts
of suspended solids had to be removed.

TurSidits s 3 41 FoemY ey Meysurer yatar qu2'ity parametar
inversely related to the visual clarity of the water. Turbidity
is caused by clay and other collnidal matter which in themselves
are OfF no heaith concern. Howevar, Neasy metais, virus, and
bacteria may be adsorbed onto the clay oparticles, and the removal
of turbidity can be of impartance in r2g9ards to potential long-
term nealth erfects. 3ecause 2F 15y Sioularicy as a quality test,
many studies or turbidtty remcval have pean parformed as
summarized belcow. Robinson (543 compared the effectiveness of

164



alum versus polyelectrolytes for removal! of turbidity from muddy
surface water. Figure 4 summarizes the perfo-nance he reports.

Puigelectre. ;e

] 4 L] 2 i6 ] 24 »

~OWPalIN - apm

Figure 4. The effectiveness of a smal!
amount of N-607 polymer relative %o
Alum for raw water with a turbidity of
1-250 Jtu

Fulton and Bryant (226) investigated turbidity removal it a
pilot plant treating water from the Croton watershed of New York
City. They found that although alum coaguiation (with coagulant
aids) could produce water below the 1.0 TU Federal Standard. the
American Waterworks Association (AWWA; goa! of J.! TU c¢ouia not
be achieved without further treatment. Al-Layla and Middlebrooks
(9) studied the optimum values for operational variablas in tur-
bidity removal (alum dosage, flocculation time, and paddle soeed!.

The following conclusions were drawn from this research:

1. The most significant independent variabie was the
paddle speed followed by flocculation time and alum
dosage.

2. All variables and their first order interachions wara
significant at the 1 percent level.

3. The optimum alum dosage was 25 mg/¢ for the conditfions
under which the study was performed.

165



mg/q polymer provided comparab

The optimum paddle speed ranges between 40 and 50
rpm.

The optimum flocculation time was approximately 30
min,

This study revealed that the significant interactions
between the independent variables (alum dosage, floc-
culation time, and paddle speed) can be utilized in more
efficient water treatment. For example, a higher
percentage removal of turbidity can be obtained by

using Tow alum dosage and increasing the flocculation
time and/or paddle speed. On the other hand, high

alum dosages and reduced flocculation times and/or paddle
speeds can be utilized.

The study shows the importance of the following equip-
ment and methods in the removal of turbidity in water
treatment plants:

a. Variable speed flocculator paddles.

b. Multiple flocculation basjns that can be used in
series or paraliel operation.

c. The use of jar tests to determine the optimum alum
dosage continuously during the operation of water
treatment plants.

Gruninger et al. (274) compared the performance of ferric

chloride versus alum as the primary coagulant and found that

the combination of 8 mg/2 FeCL? + 4 mg/e bentonite clay + 0.25
e

performance to the system with

alum and clay; there was approximately 95-98 percent turbidity

removal.

ment

Reference 157 summarizes the performance of various treat-
technologies in removing turbidity. These results are -

Plain sedimentation: 50 to 95 percent, depending
totally on the settling characteristics of solids;

Coagulation with sedimentation: 80 to 99 percent;

Rapid sand filtration: 80 to 99 percent with influent
turbidity of 10 JTU or less;

Siow sand filtration: 80 to 99 percent with influent
turbidity of 10 JTU or less;

Diatomite filtration: 80 to 99 percent with influent
turbidity of less than 10 JTU.

166



Shelton and Drewry (575) analyzed the effectiveness of
different cationic, nonionic, and anionic polyelectrolytes in
reducing turbidity. Table 71, presented earlier, displays their
results. Aluminum sulfate with anionic coagulant aids was found
to be the most effective, achieving 99+ percent removal at a
10 mg/% dosage. Frissora (225 evaluated the performance of
rapid multimedia filtration alone on turbidity removal and
achieved removais of 96 to 99.7 percent at high loading rates of
4 to 16 gpm/ft2. Conley (137) also studied rapid filtration
preceded by chemical coagulation and settling, for turbidity
removal at a number of water treatment plants around the country.
Table 72 summarizes the results of his study; removals ranged
from 80 to 97 percent and averaged 94 percent.

ELEMENTAL CONTAMINANTS

Many elemental contaminants are readily removed by chemical
coagulation and subsequent solids separation steps (settling or
filtration). As some of the elemental contaminants are being
more closely reviewed for possible long-term health effects, the
importance of chemical coagqulation as a removal process becomes
more pronounced.

TABLE 72. TYPICAL THREE-MEDIA HIGH-RATE FILTRATION PLANT PERFORMANCE

B R R T T I I T T T BRI,

Turbidity
~ Filter Filter Backwash
Applied Filtered Rate Runs Water
Location JTU JTU gpm/ftz* hr percent
Regina, Sask. 0.5 0.1 4 30 2
Siler City, N.C. 1 0.2 5 30 2
Pasadena, Tex. (industrial) 3 0.5 6 40 1
Corvallis, Ore. 3 0.2 3 50 1
Ocaquan, Va. 1 0.1 4 48 1
Samoa, Ca. (industrial) 10 0.5 5 18 2
Fort Lauderdale, Fla. 1 0.1 4 80 1
Knoxville, Tenn. 1 0.2 5t 60 1
Albany, Ore. 2 0.2 5 20 2
Longview, Tex. 4 0.2 3 48 2
Paris, Tex. 10 0.3 3 50 2
Newport, Ore. 3 0.2 4 20 3
Norristown, Pa. 6 0.3 4 45 1
Springfield, Mo. 1.5 0.2 43 24 1
Winnetka, I11. 2 0.3 5 15 2
Stanton, Del. 2 0.2 4 30 3

* Typical summer peak daily flow rate. Hourly peaks
are generally in the range of 4-6 gmp/sq ft.

t+ Under test. Some filters are out of service so
that rate could be increased on remaining filters.

167



Arsenic is one element being closely watched in water
supplies as it has a relatively high toxicity, accumulates in
the body, and has been associated with the occurrence of cancer
(39). Several studies on arsenic removal are available. Some
1,056 cases of black-foot disease and skin cancer have been
reported in the southwest part of Taiwan. According to
statistical data, there is a close relationship between these
diseases and the high arsenic content (0.6 to 2.0 mg/£) in
deep-well water used for drinking (577). Since there is no other
available water source in the area, some practical and econo-
mical method to remove the arsenic compounds was urgently
needed. To satisfy this need, Shen (576) performed a lengthy
analysis of treatability tests to evaluate the arsenic removal
capability of coagulation/settling/filtration processes.
Initial coagulant tests showed ferric chloride to be the best
chemical, achieving 92 percent As removal at a 30 mg/L dosage.
Subsequent testing, however, showed that these removals could
be improved by preoxidation before coagulation. Adding 20 mg/L
of chlorine and then coagulating with 50 mg/2 of ferric chloride
provided the best results, achieving 98.7 percent As removal.

Gulledge and 0'Connor (275)showed that As removal was
affected by pH and doses of suitable coagulants. Arsenic
adsorption onto ferric hydroxide exceeded adsorption onto
aluminum hydroxide. For both coagulants, increased dosages
(up to 50 mg/£) resulted in increased removal. A significant
decrease in arsenic removal was seen at pH over 8.0.

Logsdon et al. (396) studied arsenate removal by precipi-
tation with ferric sulfate and alum, in pilot plant tests.
For initial arsenic concentrations of 0.3 mg/L, ferric sulfate
treatment yielded 91 to 94 percent removal. Dual media
filtration achieved an additional 5 to 7 percent removal for
overall removals of 98 to 99 percent and effluent levels of
0.003 to 0.006 mg/L arsenic. Alum treatment was less effective,
yielding 75 to 79 percent removal without filtration and 85 to
92 percent removal with filtration (280). Arsenite removals
of only 10 to 25 percent were achieved by alum, and 40 to 60
percent by ferric chloride. However, when chlorination preceded
coagulant addition, removals equivalent to those reported for
arsenate were observed (280). Chlorine apparently oxidized the
arsenite to arsenate. For ferric sulfate precipitation, treat-
ment efficiency remained constant from pH 5.5 to 8.5. Above
this pH, efficiency declined. With alum, optimal precipi-
tation was at pH 7.0. with slight reduction in efficiency at
PH below 7.0, and rapid drop-off in removal efficiency at pH
above 7.0. Similar pH effects for arsenate treatment by iron
and aluminum salts have been observed in another study (491).
Calmon (99) found that cold l1ime-soda precipitation with
filtration was capable of removing 96.4 percent of the arsenic,
whereas ferric sulfate removed less than 50 percent.

168



The toxicity of antimony is similar to arsenic, although
less acute. Very little research has been conducted related
to Sb, as other metals appear to be of more importance from
a health-effects standpoint. Lime coagulation has been shown to
provide Sb removals of better than 90 percent from wastewater
effluent (537). Similar removals may be possible in water
supply treatment, but no data was found. '

Barium is a toxin that acts as a muscle stimulant. As
such, it strongly affects the heart muscles and causes high
blood pressure and nerve blockage (39). Barium removal -
only for wastewater treatment - was reported by several re-
searchers. Sigworth and Smith (588) found during pilot waste-
water plant tests that lime coagulation and settling was an
effective method, resulting in a 99 percent Ba removal. Dosage
rates were 45 mg/£ FeCl3, 260 mg/2£ 1ime plus 20 mg/£ FeClz for
the low lime test, and 200 mg/L 1ime for the high lime run.
Logsdon (399 found improved removals with the lime softening
process. Treatment efficiency was pH dependent, increasing
to a maximum of 98 percent at pH 10.5, and dropping off at
higher pH values. Barium is not appreciably removed by ferric
or alum coagulation.

Cadmium has a high toxic potential, accumulates in the kid-
ney and liver, and has been suggested as a causative factor in
high blood pressure (157). Only minute traces of cadmium are
found in natural waters. However, several industries discharge
cadmium in their wastewaters, including metallurgical alloying,
ceramics manufacture, electroplating, inorganic pigments,
textile printing, chemical industries, and acid mine drainage.
Very 1ittle data are available regarding the use of coagulation
for Cd removal at water treatment plants. The summary reference
(157)lists removals at 50 to 90 percent with coagulation followed
by filtration. Unpublished data developed by EPA indicates
that lime softening and ferric sulphate coagulation above pH 8
achieves Cd removals of over 98 percent.

Chromium in the hexavalent form is highly toxic to man
and has been shown to be carcinogenic to man when inhaled.
Volkert and Associates, in a study for EPA (157), summarized
that coagulation and sedimentation with filtration is capable
of removing 50 to 90 percent of the insoluble chromium (Cr)
forms present in water supplies.

The hexavalent form is much more difficult to remove with
typical water treatment coagulants than is the trivalent form.
It is desirable, therefore, to reduce the chromium present
to trivalent prior to treatment. Laboratory studies by EPA
(unpubliched) indicate that trivalent chromium is removed at
better than 95 percent levels by ferric sulphate up to pH
9.5, removed at 90 percent levels by alum up to pH 8.5, and
removed at 98 percent level by lime softening at pH from 10

169



to 11.5. Hexavalent chromium, however, is not effectively
removed by any of these coagulants. Cobalt (Co) concentration
in potable water sources seldom reaches levels that require
special consideration. Cobalt is currently best treated by
lime coagulation, although as much as 2 mg/£ may be left in
the effluent (537). Nilsson (480) found that lime coagulation
was capable of achieving 88 percent removal of cobalt. Another
study (470) found that cobalt precipitation could be enhanced
by the addition of chitosan or a chelate as a polishing agent.
An EPA study (537) concluded that similar precipitation techni-
ques are also applicable to molybdenum (Mo), nickel (Ni), and
vanadium (V) removal.

Iron and manganese, often found together, are important
constituents of potable water supplies because they can import
unwanted aesthetic qualities. From a health standpoint, how-
ever, iron and manganese do not pose any significant threat
in the concentrations normally found in surface and ground-
water supplies. Therefore, removal of these constituents will
not be discussed in any depth here. Effective removal can be
provided by aeration or more commonly, by chemical precipitation,
sedimentation, and filtration (130).

Recent attention has been focused on the contamination of
water supplies by organic and inorganic mercury (Hg) by
industrial discharges. Fortunately, recent rests by the EPA of
273 water supplies across the country showed very low mercury
levels in nearly all of them. Even so, the performance of
conventional water treatment technologies and new techniques for
removing Hg from water is of interest. Logsdon and Symons (394)
investigated the efficiency of conventional water treatment
processes in removing Hg. Bench scale studies of chemical
coagulation and settling yielded the following conclusions:

1. Mercury removal during coagulation was related
mainly to adsorption of mercury onto the
turbid-causing agents in the water.

2. In raw waters with low turbidity, ferric sulfate
was more effective than alum for removal of
inorganic mercury. Removals ranged from 40 to
60 percent over a turbidity range of 2 to 100
JTU's,

3. Removal by coagulation or adsorption onto turbidity-

causing agents was less for methyl mercury than
for inorganic mercury.

170



4. Inorganic mercury removal by softening was most
effective in the pH range of 10.7 to 11.4 and
is thought to be related to adsorption onto
magnesium hydroxide floc.

5. Methyl mercury was not removed by softening.

The authors concluded by stating that as long as environ-
mental levels of mercury in raw water remain low %near drink-
ing water standards), extremely high removals will not be
required, and conventional technology should be sufficient.

Molybdenum can occur naturally in drinking water supplies
at concentrations up to 20 ug/2£ due to weathering of minerals.
It can also be found in water as a result of waste discharges
from industries related to the manufacture of glassware,
ceramics, printing inks, electrical equipment, and certain
steel alloys. Virtually no data relative to molybdenum removal
from water supplies are available, because molybdenum is not
currently seen as a primary health hazard.

Nickel occurs naturally at concentrations up to 0.072 mg/£
with an average concentration of about 0.005 mg/Z. Wastewater
discharges from industries associated with nickel-plating,
nickel alloying, storage battery manufacturing, organic hydro-